
ATTACHMENT JA1 

Fort Knox Potable Water Utility System 

TABLE OF CONTENTS 

FORT KNOX POTABLE WATER UTILITY SYSTEM ......................................................................... 1 
JA1 FORT KNOX POTABLE WATER UTILITY SYSTEM .................................................................. 3 

JA1.1 Fort Knox Overview ......................................................................................................... 3 
JA1.1.1 Army Family Housing ............................................................................................... 3 

JA1.2 Potable Water Utility System Description ....................................................................... 4 
JA1.2.1 Potable Water Utility System Fixed Equipment Inventory ....................................... 4 
[...]
comply with the Installation’s fire protection and security standards. 

Specifically excluded from the potable water utility system privatization package: 

 The Army-owned dams and impoundment structures at McCracken Spring and Otter 
Creek 

 Raw water intake structures which are contained within the dams 

 Golf course / landscaping irrigation systems 

 Swimming pool facilities 

 Wash rack facilities RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-5 

The following description and inventory is included to provide the Offeror with a general 
understanding of the size and configuration of the potable water utility system. The description and 
inventory were developed based on the best available data.  

The Offeror shall base its proposal on site inspections, information in the technical library, and 
other pertinent information, as well as the following description and inventory. If after award the 
Offeror identifies additional inventory not listed in Section JA1.2.1.4, the Offeror may submit to 
the Contracting Officer a request for an equitable adjustment. If the Offeror determines that the 
inventory listed in Section JA1.2.1.4 is overstated, the Offeror shall report the extent of the 
overstatement to the Contracting Officer, in accordance with Section C.11.1, Due Diligence 
Adjustment. 

Generally, the Government uses the following useful lives in determining the value of the 
potable water utility system to be privatized: 

Component Useful Life 
Raw water wells – structures 75 Years 
Raw water wells – pumps / control systems 25 Years 
WTP – Structures 75 years 
WTP - Pumps / Control Systems 25 years 
Pipe and services 50 years 
Meters, main valves and hydrants 25 years 
Water storage tanks 75 years 
Pump Station – Structure 75 years 
Pump Station - Pumps / Control Systems 25 years 
SCADA and Cathodic Protection 25 years 

JA1.2.1.1 System Description 

Fort Knox’s potable water utility system includes 13 groundwater wells, two raw water intake 
structures at the dams, a low-lift pumping station, 48,700 linear feet (LF) (9.2 miles) of raw 
water line, two WTP facilities, three clear wells, two high lift pump stations, one booster pump 
station, eight elevated storage tanks, the main cantonment area’s potable water distribution 
system which includes roughly 810,329 LF (153.5 miles) of potable water distribution pipe and 
the range areas’ potable water distribution systems which include roughly 48,397 LF (9.2 miles). 

For the purposes of this document, Fort Knox’s potable water system has been divided into the 
following four components: (1) raw water supply sources, (2) the WTP facilities, (3) the main 
cantonment area’s water distribution and storage and (4) the range areas’ water distribution 
systems. The schematic diagram of Fort Knox’s potable water utility system is included in the 
Offeror’s Technical Library. 

Raw Water Supply Sources 
The raw water is taken from four primary sources: the Otter Creek, the McCracken Spring, 13 
Army-owned ground water wells and 3 leased ground water wells. The Otter Creek and 
McCracken Spring facilities, located southwest of the main cantonment area, are the primary 

RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-6 

sources of water to the Central WTP. Raw water from the West Point well field located north of 
the main cantonment area along the Ohio River can also be pumped to the Muldraugh WTP via a 
24-inch cast iron line or a 14-inch ductile iron line leased by the Army from Hardin County 
Water District No. 1 (HCWD No. 1) to the Central WTP. The Army’s 13 ground water wells and 
the 3 leased wells are the primary sources of raw water to the Muldraugh WTP.  

A small impoundment and concrete dam structure below the McCracken Spring provides surface 
water to the Otter Creek pumping station (PS), via a gravity feed 16-inch case iron line. A small 
impoundment and concrete dam structure on the Otter Creek also provides surface water to the 
Otter Creek pumping station (Facility No. 9213). The small impoundment and dam structures 
were constructed in the late 1930s and have been dredged periodically over the subsequent years. 
The Otter Creek PS pumps the surface water withdrawn from the McCracken Spring and the 
Otter Creek to the Central WTP. The pumping station includes an intake structure with 
mechanical screens, pump controls and telemetry, one 1,200 gpm (1.728 MGD) 150 HP, pump 
and two 2,100 gpm (3.024 MGD) pumps (one pump is 230 HP pump whereas the second pump 
is 250 HP), and a 550 kilowatt (kW) diesel emergency / standby generator. Originally 
constructed in 1936, the Otter Creek’s mechanical screens, sluice gates, pump controls and 
telemetry and pumps have been replaced over the years. The 1,200 gpm and 2,100 gpm (230 HP) 
pumps were installed in 1983 and the other 2,100 gpm pump was installed in 2008.  

Although the physical structure of the LLPS appears to be in relatively good condition given its 
age, the roof, doors and windows of the LLPS are in need of repair or replacement. The back 
side of the PS near the raw water intake on the Otter Creek is also in need of repair. The raw 
water lines from McCracken Spring to the Otter Creek PS and from the Otter Creek PS to the 
Central WTP are over 70 years old and may need to be considered for replacement in the next 
few years. 

The Government’s 13 ground water wells and the 3 ground water wells leased by Fort Knox 
from HCWD No.1 are located in the West Point well field, north of the main cantonment area 
along the Ohio River, on land either owned by or leased by the Army. The well field is a 
naturally formed alluvial aquifer bounded by the Ohio River, the Salt River and the inland hills. 
The raw water wells utilized either vertical turbine pumps on top of the wells or submersible 
pumps located with the well. 12 wells have pumps rated at 750 gpm (1.080 MGD), 125 HP and 
one of wells is rated at 500 gpm (0.720 MGD), 75 HP.  

Table 1 summarizes the facility numbers, well numbers, locations, dates of original installation 
and upgrades, well depth, and the rated capacity of the wells in gallons per minute (gpm) and in 
MGD. The table also includes the relevant information for three raw water wells leased by Fort 
Knox from Hardin County Water District No. 1 in the West Point well field. 

RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-7 

TABLE 1 
Raw Water Wells 
Potable Water Utility System, Fort Knox, Kentucky  
 

Facility 
No. Well Location 

Dates 
Installed/ 
Upgraded 

Estimated 
Depth 

Rated 
Capacity 

(gpm) 

Rated 
Capacity 
(MGD) 

8001 No. 1 West Point Well Field 1998 82 feet 750 1.080 
8003 No. 2 West Point Well Field 2004 121 feet 750 1.080 
8005 No. 3 West Point Well Field 2004 134 feet 750 1.080 
8022 No. 5 West Point Well Field 2002 114 feet 750 1.080 
8011 No. 6 West Point Well Field 2000 107 feet 500 0.720 
8025 No. 7 West Point Well Field 1970 106 feet 750 1.080 
8028 No. 8 West Point Well Field 1998 116 feet 750 1.080 
8030 No. 9 West Point Well Field 1998 125 feet 750 1.080 
8033 No. 10 West Point Well Field 1999 134 feet 750 1.080 
8036 No. 11 West Point Well Field 2000 132 feet 750 1.080 
8038 No. 12A West Point Well Field 1985 113 feet 750 1.080 
8001 No. 12B West Point Well Field 2003 113 feet 750 1.080 
8003 No. 13 West Point Well Field 1992 -- 750 1.080 

  Total Fort Knox Wells   8,750   12.600 
       

Hardin County Water District No. 1 (Leased Wells) 
-- No. 4 West Point Well Field -- -- 1,000 1.440 
-- No. 5 West Point Well Field -- -- 1,000 1.440 
-- No. 6 West Point Well Field -- -- 1,000 1.440 

  Total Leased Wells   3,000    4.320 
       
  Total Wells   11,750   16.920 

Although the wells are routinely cleaned and maintained by Fort Knox, many of the wells are 
producing raw water with elevated chloride levels. It is believed that the sources of the chloride 
into the aquifer are from abandoned natural gas and oil wells in the nearby area which were not 
properly sealed and capped. The raw water from the high chloride wells is brought down to 
acceptable levels by combining this production with the wells with lower chloride levels. The 
24-inch raw water line from the West Point well field to the Muldraugh WTP is over 70 years 
old and may need to be considered for replacement in the next few years.  

The Army has also notified HCWD No. 1 that, if privatization occurs, it intends to terminate the 
lease of the three wells and the 14-inch raw line upon conveyance of the utility system. Upon 
termination of the lease, the three wells and 14-inch line will revert back to HCWD No.1. As a 
result, these system components will not be included in the privatization action. 

Water Treatment Facilities 
As previously noted, Fort Knox has two WTP facilities: the Central WTP facility and the 
Muldraugh WTP facility. As the name indicates, the Central WTP is located in the central area of 
the main cantonment area. The Muldraugh WTP is located on the northwestern side of the 
Installation, near the town of Muldraugh, Kentucky. 

RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-8 

The Central WTP facility (Facility No. 1205) was initially constructed in 1937, and has been 
partially upgraded numerous times over the years. The primary source of raw water to the 3.5 
MGD Central WTP is the surface water from the Otter Creek and McCracken Spring facilities, 
located southwest of the main cantonment area. When surface water is not desirable for 
treatment, the ground water is pumped from the West Point well field to the main cantonment 
area on to the Central WTP via the leased 14-inch ductile iron line. 

The Central WTP facility is a combination water softening and WTP facility. As detailed in the 
monthly operating reports, the facility continues to produce a good quality finished-water. 
Although the Central WTP has historically been staffed over 24 hours, the WTP facility is 
currently only operated roughly 6-12 hours per day. The Central WTP is currently operated to 
produce finished water with chlorine residual reading in the range of 1.8 to 2.9 TAP, pH reading 
in the range of 8.4 to 8.8 TAP, hardness reading in the range of 100 to 110 parts per million 
(ppm) and fluoride in the range of 0.6 to 1.2 ppm, with an optimal concentration of 0.7 ppm. 
Should the potable water utility system be privatized, the UP Contractor will be required to 
operate the Central WTP in a manner that the finished water meets these levels.  

The plant was originally designed to treat surface water using lime and aluminum sulfate for pH 
adjustment, coagulation and sedimentation prior to filtration. Today, the treatment process 
includes aeration, flocculation, sedimentation, filtration and chlorination before the water is 
pumped into the distribution system. Both pre-chlorination and post-chlorination are used. The 
filter media (anthracite and sand) within the three mixed media filters was recently replaced in 
2008. Reinforced concrete construction was used throughout the plant with liberal use of tile and 
marble for interior walls and flooring. The building is sound and is an excellent example of art-
nouveau architecture. 

The sludge from the treatment process at the Central WTP is trucked to sludge lagoons near the 
landfill on the Installation where the sludge is dried and disposed of in the landfill. If the Fort 
Knox system is privatized, the sludge from the Central WTP will be trucked off Post by the UP 
Contractor for complete disposal. The sludge lagoons located at the landfill are not included in 
this privatization action. 

From the mixed media filters, the finished water flows into either the 2.0 million gallon (MG) 
clear well or the 500,000 gallon clear well located in the east side of the WTP facility. The 
finished water is then pumped to the distribution system via the HLPS located within the Central 
WTP facility. The HLPS includes pump controls and telemetry, one 4,850 gpm (6.984 MGD) 
250 HP pump, one 1,000 gpm (1.440 MGD) 70 HP pump and one 1,400 gpm (2.016 MGD) 60 
HP pump, and a 280 kilowatt (kW) dual fuel (natural gas / fuel oil) emergency / standby 
generator. The HLPS also houses a 5,400 gpm pump which is used to backwash the three mixed 
media filters in the Central WTP facility. 

The mechanical systems and overflow weirs in one of the primary clarifiers at the Central WTP 
facility are currently being replaced. New hand rails around the top of the clarifiers and 
sedimentation basins are also being installed. Although the Central WTP facility is generally in 
good condition considering the age of the facility, the 2.0 MG clear well is in need of immediate 
repair or replacement. The exterior / above ground portion of the concrete tank is spalling in 
several areas, the structural integrity of the roof of the tank is in question and the clear well 
appears to leaking underground. The Installation is planning to study the potential repair / 

RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-9 

replacement of the clear well. One alternative under consideration involves the removal / 
replacement of the roof at a lower elevation below grade and the lining of the interior of the tank.   

The Muldraugh WTP facility (Facility No. 3009) was initially constructed in 1941, and has been 
partially upgraded numerous times over the years. The primary source of raw water to the 7.0 
MGD Muldraugh WTP is the ground water pumped from the Army’s 13 wells and the three 
leased wells in the West Point well field, located north along the Ohio River. The ground water 
from the wells is pumped roughly 3 miles to the Muldraugh WTP via a 24-inch case iron line. 

The Muldraugh WTP facility is also a combination water softening and WTP. As detailed in the 
monthly operating reports, the facility continues to produce a good quality finished-water, in 
spite of the deteriorating equipment and facility. This is likely due to the fact that the Muldraugh 
WTP is generally operated at roughly 2.5 MGD, or 36 percent of the WTP’s design capacity of 
7.0 MGD. The Muldraugh WTP is operated and staffed 24 hours per day / 365 days per year. 
The Muldraugh WTP is also currently operated to produce finished water with chlorine residual 
reading in the range of 1.8 to 2.9 TAP, pH reading in the range of 8.4 to 8.8 TAP, hardness 
reading in the range of 100 to 110 ppm and fluoride in the range of 0.6 to 1.2 ppm, with an 
optimal concentration of 0.7 ppm. Should the potable water utility system be privatized and the 
Muldraugh WTP still be in operation, the UP Contractor will be required to operate the WTP 
facility in a manner that the finished water meets these levels.  

The plant was originally designed to treat surface water using lime and aluminum sulfate for pH 
adjustment, coagulation and sedimentation prior to filtration. Today, the treatment process 
includes aeration, flocculation, sedimentation, filtration and chlorination before the water is 
pumped into the distribution system. Both pre-chlorination and post-chlorination are used in the 
treatment process. The Muldraugh WTP facility is a “semi-permanent” structure. The 
foundations, filters, settling basins, floors and the underground clear well are of reinforced 
concrete construction. The walls of the above ground structure are constructed of concrete brick 
construction.  

After flowing into the 1.0 MG clear well located on the east side of the WTP facility, the finished 
water is pumped through a 24-inch case iron line that connects the WTP facility to the 
distribution system via the Muldraugh HLPS (Facility No. 3008). The HLPS is located within 
fenced area of the Muldraugh WTP facility. The HLPS includes pump controls and telemetry, 
one 3,500 gpm (5.040 MGD) 250 HP pump, one 4,850 gpm (6.984 MGD) 350 HP pump and one 
2,200 gpm (3.168 MGD) 150 HP pump, and a 600 kW diesel emergency / standby generator. 
The HLPS also houses a 5,400 gpm pump used to backwash the seven filters. 

There are two SCADA systems with monitoring and control equipment located at the Muldraugh 
WTP. Both of the systems are antiquated by today’s industry standards and are approaching the 
end of their respective design life. Although the SCADA information on the wells, tank level, 
and pumps is transmitted to the Central WTP, the wells and high lift pumps can only be 
controlled remotely at the Muldraugh WTP facility.  

The sludge from the treatment process in the Muldraugh WTP is pumped into one of four sludge 
lagoons located northeast of the WTP facility. Three of the sludge lagoons are filled to capacity 
and are no longer operational. The fourth sludge lagoon was recently cleaned and the solids were 
trucked to the Installation’s landfill. The UP Contractor will not own, but will be responsible for 
the operation of the fourth sludge lagoon through the remaining operational life (not to exceed 5 

RECEIVED
11/24/2020

PUBLIC SERVICE
COMMISSION
OF KENTUCKY



Hardin County Water District #1  SP0600-11-C-8271 
Attachment JA1 – Potable Water Utility System  Fort Knox, Kentucky 

JA1-10 

years) of the Muldraugh WTP. When the Muldraugh WTP is taken out of operation, the 
Government will be responsible for the demolition / remediation of the four sludge lagoons. 

Although the Muldraugh WTP facility is currently operating at an acceptable level, the WTP 
facility has not been maintained to the same level as that of the Central WTP facility. The filter 
controls and valves and the pump and controls are well beyond its respective design life. The 
pipe bolts, valves and other controls located in the filter pipe gallery are in poor condition. Many 
of the pipe connection bolts are corroded and need to be replaced; most of the valves appeared to 
be original and have failed or are starting to fail; and the outside of the pipe was corroded and in 
need of cleaning and painting. Most of the exterior doors, windows and the roofs of the WTP 
facility’s structures are failing and in need of replacement. The filter media within the seven 
rapid sand filters was last replaced in 1997. The 24-inch finished water line from the Muldraugh 
WTP to the connection with the main cantonment distribution system is over 65 years old and 
may also need to be considered for replacement in the next few years.  

Given the high levels of chlorides in the raw water coupled with the age and relatively poor 
condition of the Muldraugh WTP facility, the Army is currently looking at purchasing potable 
water from a local municipality to replace the potable water capacity at the Muldraugh WTP 
facility. As a result, the Army does not plan to expend any significant amount of funding at the 
Muldraugh WTP facility other than to demolish the WTP once the facility is permanently taken 
out of service. The UP Contractor will be required to own, operate and maintain the Muldraugh 
WTP until an alternate potable water source is provided within the next 5 years. 

Main Cantonment’s Potable Water Distribution and Storage System 
The water distribution system transports the finished water from the two WTP facilities to the 
various facilities located throughout the Installation. The system provides domestic, industrial 
and fire protection throughout the Installation. The distribution system consists of pipes, valves, 
meters, fire hydrants, water storage tanks and the BPS. The distribution system piping which 